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| Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 936.19340 MHz | -53.51 dBm 40,51 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 961.46177 MHz -53.59 dBm -40,69 d&
1.000 GHz 1.840 GHz2 | 1.000 MHz -53.93 dBm 1.000 GHz 1.840 GHz | 1.000 MHz 1.78942 Ghz | -40,91 dB
1.920 GHz | 3,000 GHz 1.000 MHz | -53,24 dBm 1.920 GHz | 3.000 GHz 1.000 MHz | 2.96563 GHz -40.27 d&
3.000 GHz 9.000.GHz | 1.000 MHz -44.40 dBm -31.40 dB 3.000 GHz 9.000 GHz | 1.000 MHz 3.80188 GHz | -30.91 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -50.03 dBm ~37.03 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.91389 GHz -50.02 dBm -37.02 dB
13.000 GHz 19,500 GHz 1.000 MHz -47.57 dBm -34.57 dB 13.000 GHz 12500 GHz 1.000 MHz 16.36049 GHz -47.58 dBm -34.58 dB
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| Range Low | Range Up | RBW | Frequency | | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz B41.24188 MHz | —40,84 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 943.04098 MHz -53,79 dBm -40,79 d&
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.83343 GHz | -34,24 0B 1.000 GHz 1.840 GHz | 1.000 MHz 1.83391 Ghz | -50.05 dém -37,05 d
1.920 GHz | 3,000 GHz 1.000 MHz | 2.97967 GHz -53.34 dBm 40,34 dR 1.920 GHz | 3.000 GHz 1.000 MHz | 2.84003 GHz -53,20 dBm | -40.20 d&
3.000 GHz 9.000.GHz | 1.000 MHz 3.70215 GHz | -43.37 dBm -30.37 dB 3.000 GHz 9.000 GHz | 1.000 MHz 3.70218 GHz | -44.84 dBm -31.84 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.41032 GHz -43.88 dBm. -35.89 4B 9.000 GHz | 13.000 GHz 1.000 MHz | 10.62855 GHz -43.89 dém | -36.89 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.63547 GHz -47.51 dBm -34.51 dB 13.000 5Hz 18,500 GHz 1.000 MHz 15.38857 GHz -47.59 dém -34.5% dB
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| Range Low | Range Up | RBW | Frequency | powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 850,99200 MHz | -53.89 dBm 40,82 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 891.17121 MHz -53.55 dBm -40,55 dB
1.000 GHz 1.840 GHz2 | 1.000 MHz -53.93 dBm -40,53 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.66348 GHz | -53.70 dém -40,70 d&
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3.000 GHz 2,000 GHz | 1.000 MHz | -43,14 dBm -30.14 dB 3.000 GHz 2.000 GHz | 1.000 MHz 3.74218 GHz | 44,14 dBm -31.14 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 11.97438 GHz | -50.03 dBm ~37.03 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 10.63105 GHz -43.87 dém | ~36:87 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.63047 GHz -47.61 dBm -34.61 dB 13.000 GHz 12500 GHz 1.000 MHz 16.60047 GHz -47.70 dBm -34.70 dB
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| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 908.13843 MHz | -53.45 dBm 40,45 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 950,31234 MHz -53,74 dBm -40,74 dB
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.79025 GHz | -54.00 dBm -41,00 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.80075 GHz | -54.04 dBm -41,04 dB
3,000 GHz 1.000 MHz | 2.86590 GHz -53.20 dBm | -40,20 dB 3.000 GHz 1.000 MHz | 2.08974 GHz -53,27 dBm | -40.27 d&
2,000 GHz | 1.000 MHz 3.79218 GHz | -308.67 dBm -25.67 dB 2.000 GHz | 1.000 MHz 3.79218 GHz | 24.52 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -50.01 dBm ~37.01 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.35183 GHz .07 dBm | ~37.07.d8 |
13.000 GHz 19,500 GHz 1.000 MHz -47.67 dBm -34.67 dB 13.000 GHz 12500 GHz 1.000 MHz 16.61047 GHz -47.68 dBm -34.68 dB
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FCC RF Test Report

Report No. : FG760302B

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Frequenc: Pawer Abs ALimit
30,000 MHz B15.000 MHz | 100.000 kHz B14.41154 MHz | -63.92 dBm -50,92 dB 3U‘D_DD MHz 815.000 MHz | 100.000 kHz B14.41154 MHz | 3.85 dBm :_D‘B_E dB
860,000 MHz | 1,000 GHz 100.000 kHz | 897.13287 MHz -63.75 dBm | ~50,75 dB 860.000 MHz | 1.000 GHz 100,000 kHz | 913.63636 MHz 63,85 dBm | -50.85 dB
1.000 GHz 3.000.GHz | 1.000 MHz 1.6485% GHz | -41.94 dBm -268.94 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.64852 GHz | -45.68 dBm -32.68 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 5.94176 GHz | -48.58 dim ~35.58 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.87327 GHz -48,70 dBm | -35.70 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 7.02774 GHz -52.09 dBm -39.0% dB 7.000 GHz 2.000 GHz 1.000 MHz 7.05024 GHz -51.95 dBm -38.95 dB
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30,000 MHz B15.000 MHz | 100.000 kHz _313‘2_3+_E3 MHz | 4.6 '5&._&2 dB 3U‘D_DD MHz 815.000 MHz | 100.000 kHz B09.70380 MHz | -64.58 dBm '5]55 dB
860,000 MHz | 1,000 GHz 100.000 kHz | 979.65035 MHz -50,84 db 860.000 MHz | 1.000 GHz 100,000 kHz | 04510400 MHz -63.58 dBm | -50.55 d
1.000 GHz 3.000.GHz | 1.000 MHz 1.67258 GHz | -28.40 dB 1.000 G l 1.000 MHz 1.67258 GHz | -43,28 dBm -30.28 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 6.85277 GHz | ~35.82 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | £5.90376 GHz -48.64 dBm | -35.64 d8 |
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30,000 MHz B15.000 MHz | 100.000 kHz _ElU.UgﬁZU MHz | '6453 dBm -51,53 dB 30,000 MHz 815.000 MHz | 100.000 kHz B11.66542 MHz | -64.56 dBm 51,56 dB
860,000 MHz | 1,000 GHz 100.000 kHz | 860.34965 MHz -63.61 dBm | ~50,61 dB 860.000 MHz | 1.000 GHz 100,000 kHz | 91993007 MHz -63.53 dBm | 50,53 dB
1.000 GHz 3.000.GHz | 1.000 MHz 1.69508 GHz | -42.39 dBm -29.39 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.69608 GHz | -42,39 dBm -29.39 dB
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30,000 MHz B15.000 MHz | 100.000 kHz B14.41154 MHz | -63.99 dBm -50,92 dB 30,000 MHz 815.000 MHz | 100.000 kHz _314.0‘_‘324 MHz | -63.95 dBm -50,95 dB
860,000 MHz | 1,000 GHz 100.000 kHz | 867.34266 MHz ~50,70 dB 860.000 MHz | 1.000 GHz 100,000 kHz | 037.41250 MHz B | -50.86 dB
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30,000 MHz B15.000 MHz | 100.000 kHz 746.54288 MHz | -64.18 dBm -51,18 dB 3U‘D_DD MHz 815.000 MHz | 100.000 kHz BO07.35007 MHz | -64,72 dBm 51,72 d8
860,000 MHz | 1,000 GHz 100.000 kHz | 869.72028 MHz -50,84 db 860.000 MHz | 1.000 GHz 100,000 kHz | 0927.76224 MHz -63.50 dBm | -50.59 d&
1.000 GHz 3.000.GHz | 1.000 MHz 1.67058 GHz | -28.57 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.67108 GHz | -42.01 dBm -29.01 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 6.95926 GHz | -48.74 dim ~35.74 dB 3.000 GHz | 7.000 GH: | 1.000 MHz | 6.85277 GHz -48.61 dém | -35.61 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 7.04824 GHz -51.96 dBm -38.96 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.04924 GHz 2 -36.88 dB
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Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Low Range Up RBW Frequency Pawer Abs ALimit
30,000 MHz B15.000 MHz | 100.000 kHz _311‘2?]11 MHz | -64.57 dBm -51,57 dB 3U‘D_DD MHz 815.000 MHz | 100.000 kHz B1 654 MHz | -64,48 dBm -51.48 dB
860,000 MHz | 1,000 GHz 100.000 kHz | 579.09091 MHz -63,88 dBm | ~50.85 dB 560.000 MHz | 1.000 GHz 100,000 kHz | 041.88811 MHz -63,53 dBm | -50.83 d
1.000 GHz 3.000.GHz | 1.000 MHz 1.69258 GHz | -40.96 dBm -27.96 dB 1.000 G 3.000 GHz 1.000 MHz 1.69258 GHz | -42.48 dBm -29.48 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 5.87527 GHz | -48.76 dim ~35.78 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.86377 GHz -48.55 dBm | -35.55 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 7.04174 GHz -52.02 dBm -39.02 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.04674 GHz -52.18 dBm -30.18 dB
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30,000 MHz B15.000 MHz | 100.000 kHz _314.503_35 MHz | -63 55 dBm -50,55 dB 3U‘D_DD MHz 815.000 MHz | 100.000 kHz _314.5U335 MHz | :_D‘BE dB
860,000 MHz | 1,000 GHz 100.000 kHz | 044,12587 MHz 63,75 dBm | ~50,75 dB 860.000 MHz | 1.000 GHz 100,000 kHz | 931.67832 MHz 50,81 dB
1.000 GHz 3.000.GHz | 1.000 MHz 1.64908 GHz | -41.99 dBm -268.99 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.64908 GHz | -30.52 dB
3.000 GHz | 7.000 GHz 1.000 MHz | £.94826 GHz | -48.70 dim ~35.70 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.87227 GHz -48.76 dBm | -35.76 d8 |
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30,000 MHz B15.000 MHz | 100.000 kHz _313.’52594 MHz | -64,48 dBm -51,46 dB 3U‘D_DD MHz 815.000 MHz | 100.000 kHz _311‘2‘.’311 MHz | -64.65 dBm 'Si‘ﬁ_‘é dB
860,000 MHz | 1,000 GHz 100.000 kHz | 913.77622 MHz -63,81 dBm | ~50.81 dB 560.000 MHz | 1.000 GHz 100,000 kHz | 889.02008 MHz -63,92 dBm | -50.92 d&
1.000 GHz 3.000.GHz | 1.000 MHz 1.66908 GHz | -40.65 dBm -27.65 dB 1.000 G 3.000 GHz 1.000 MHz 1.66908 GHz | -41.79 dBm -28.79 dB
3.000 GHz | 7.000 GHz 1.000 MHz | £.92126 GHz | -48.75 dim ~35.75 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 5.95876 GHz -48.80 dBm | -35.80 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 7.05424 GHz -51.93 dBm -38.92 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.04674 GHz -51.86 dBm -36.86 dB
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|Spurious Emissions (Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | Rangelow | Rangeup | RBW. | Frequency |__Powerabs | atimit__ |
30.000 MHz 1,000 GHz | 1,000 MHz B883.41579 MHz | -50.96 dBm 30,000 MHz | 1,000 GHz | 1.000 MHz 899.89755 MHz -51.18 dém -26.18 dB
1.000 GHz 2.475 GH2 1.600 MMz 2.12533 GHz -50.92 dBm 1.000 GH2 2.475 G 1.000 MHz 2.14926 GHz -51.16 dém 26,16 d8
2.715 GHz 3.000 GHz 1.000 MHz 2.96740 GHz | -50.28 dBm 2.715 GHz | 3.000 GHz | 1.000 MHz | 2.97785 GHz -5
3.000 GHz 7.000 GHz | 1.000 MHz 6.58475 GHz | -45.32 dBm 3.000 GHz 7.000 GHz | 1.000 MHz -45
7.000 GHz | 10,000 GHz 1.000 MHz | 9.15730 GHz -47.74 dBm 7.000 GHz | 10,000 GHz 1.000 MHz | g. Gl -48.12 dBm |
10.000 GHz 14.000.GHz | 1.000 MHz 12.42695 GH: -47.35 dBm 10.000 GHz 14.000 GHz | 1.000 MHz 12.39295 GHz | -47.35 dBm
14.000 GHz | 18.000 GHz 1.000 MHz | 16.34446 GHz | -44.96 dBm -19.96 dB 14.000 GHz | 18.000 GHz | 1.000 MHz | 16.63842 GHz -44.68 dBm |
18.000 GHz 27.000 GHz 1.000 MHz 20.13063 GHz -43:81 dBm -18.81 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.13063 GHz -43:91 dBm
( i L1111 ( )il
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Highest Channel / QPSK Highest Channel / 16QAM
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|Spurious Emissions (Spurious Emissions
Rangetow | Rangeup | RBW 1 Frequency | PoweraAbs | Rangelow | Rangeup | RBW | Frequency | PoweraAbs |
30,000 MHz 1,000 GHz | 1.000 MHz 946.51804 MHz -51.02 dBm 30,000 MHz 1,000 GHz | 1.000 MHz 983,76062 MHz -51.03 dem
2,475 GHz 1.000 MH:z -51.06 dBm 1.000 GHz 2.475 Gl 1.000 MHz 2.16183 GHz -51.14 dBém
3.000 GHz 1.000 MHz -50.51 dBm 20715 GHz | 3.000 GHz | 1.000 MHz | 2.97757 GHz -50.32 dBm
7.000 GHz | 1.000 MHZ -45.38 dBm -20,38 B 3.000 GHz 7.000 GHz | 1.000 MHz 6.68376 GHz | -45.29 dém
0 | 10,000 GHz 1.000 Mz | 9.15639 G B -23,11 dB 7.000 GHz | 10.000 G 1.000 MHz | 2.17089 -48.12 dim |
10.000 GHz 14.000 GHz | 1.000 MHz 12.41295 -47.30 dBm 10.000 GHz 14.000 GHz | 1.000 MHz 12.43045 GHz | -47.13 dBm
14.000 GHz | 18.000 GHz 1.000 MHz | 16.62092 GHz | -44.70 dBm -20.70 48 14.000 GHz | 1B.000 GHz | 1.000 MHz | 16.63902 GHz -44.93 dBm | -10.93 dB |
168.000 GHz 27.000 GHz 1.000 MHz 20.13563 GHz -43:90 dm -18,90 dB 16.000 GHz 27.000 GHz 1.000 MHz 20.13763 GHz -34.08 dém -19.08 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760302B

LTE Band 41/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 7.72 d8 Mode Auto Sweep Ref Lavel 0,00 dBm  Offset 7.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
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-60 dBm
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
|Spurious Emissions (Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | __Powerabs | auimit | Rangelow | Rangeup | RBW. | Frequency |__Powerabs | atimit__ |
30.000 MHz 1,000 GHz | 1,000 MHz 883.90055 MHz | -51,12 dBm 12 dB 30,000 MHz | 1,000 GHz | 1.000 MHz -51.08 dBm -26.08 dB
1.000 GHz 2.475 GH2 1.600 MMz GHz -51.16 dBm -26,16 dB 1.000 GH2 2.475 G 1.000 MHz -50.94 dim
2.715 GHz 3.000 GHz 1.000 MHz 6 GHz | -50.3¢ dBm 2.715 GHz | 3.000 GHz | 1.000 MHz | 50.40 dBm
3.000 GHz 7.000 GHz | 1.000 MHz -45.28 dBm 3.000 GHz 7.000 GHz | 1.000 MHz -45.37 dém
7.000 GHz | 10,000 GHz 1.000 MHz | -48.30 dBm | 7.000 GHz | 10,000 GHz 1.000 MHz |
10.000 GHz 14.000.GHz | 1.000 MHz -47.38 dBm 10.000 GHz 14.000 GHz | 1.000 MHz -22.37 dB
14.000 GHz | 18.000 GHz 1.000 MHz | 16.63302 GHz | -45.02 dBm -20.02 dB 14.000 GHz | 18.000 GHz | 1.000 MHz | -20.04 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.14913 GHz -44.07 dBm -19.07 dB 18.000 GHz 27.000 GHz 1.000 MHz -19.01 dB&
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
|Spurious Emissions (Spurious Emissions
Rangetow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz | 1,000 MHz 86354073 MHz -50.99 dém -25,09 dB 30,000 MHz 1,000 GHz | 1,000 MHz 949.82759 MHz -51.09 dém -26.09 dB
2,475 GHz 1.600 MHz 2.14818 GHz -51.14 dBm 1.000 GHz 2,475 Gl 1.000 MHz 2.09694 GHz -25,96 dB
3.000 GHz 1.000 MHz 2.983560 GHz | -50.48 dBm 2.715 GHz | 3.000 GHz | 1.000 MHz | 2.99452 GHz -25,39 dB
7.000 GHz | 1.000 MHz 6.86577 GHz | -45.40 dBm -20,40 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.85426 GHz | -45.39 dBm -20,39 dB
0 1 10,000 GHz 1.000 MHz | 9.153A0 GHz -48,12 dBm 12 R 7.000 GHz | 10,000 G 1.000 MHz | 9.17189 GHz -48.01 dBm | -253.01 dB
10.000 GHz 14.000.GHz | 1.000 MHz 12.35396 GHz | -47.32 dBm 10.000 GHz 14.000 GHz | 1.000 MHz 11,90801 GHz | -47.15 dBm -22.15 dB
14.000 GHz | 18.000 GHz 1.000 MHz | 16.64142 GHz | -44.90 dBm 14.000 GHz | 18.000 GHz | 1.000 MHz | 16.63042 GHz 44,99 dBm | -19.99 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.14713 GHz -44.02 dBm 18.000 GHz 27.000 GHz 1.000 MHz 20.13263 GHz = di -18.73 dB

Date. 23 JUN 2017 16:41.08

Date. 23.JUN.2017 16:40/19

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-N9137

Page Number

Report Version : Rev. 01

1 A258 of A268
Report Issued Date : Jul. 12,2017

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG760302B

LTE Band 41/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Ref Level 0,00 dBm Offset 7.72 d8 Mode Auto Sweep Ref Lavel 0,00 dBm  Offset 7.72 dB Mode Auto Sweep
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|Spurious Emissions (Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | Rangelow | Rangeup | RBW. | Frequency |__Powerabs | alimit
30.000 MHz 1,000 GHz | 1,000 MHz 887.29385 MHz | -50.96 dEm 30,000 MHz | 1,000 GHz | 1.000 MHz 893,59570 MHz -51.11 dBm
1.000 2.475 GH2 1.600 MMz 2.16477 GHz 5 dBm 1.000 GH2 2.475 G 1.000 MHz -51.13 dém
3.000 GHz 1.000 MHz 2.72410 GHz | 2 dBm 2.715 GHz | 3.000 GHz | 1.000 MHz | -47.48 dBm
7.000 GHz | 1.000 MHz 6.99775 GHz | dBm 3.000 GHz 7.000 GHz | 1.000 MHz I
7 1 10,000 GHz 1.000 MHz | 9.17230 dBm | 7.000 GHz | 10,000 GHz 1.000 MHz | 9.15639 GHz
10.000 GHz 14.000.GHz | 1.000 MHz 12.36 dBm 10.000 GHz 14,000 GHz 1.000 MHz 12.35195 GHz |
14.000 GHz | 18.000 GHz 1.000 MHz | 16.61242 GHz | -44.96 dBm -19.96 dB 14.000 GHz | 18.000 GHz | 1.000 MHz | 16.62042 GHz 44,89 dBm | -19.89 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.13463 GHz -44.08 dBm -19.08 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.12213 GHz -44.05 dBm -19.05 dB
‘ i ! )i
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LTE Band 41/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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|Spurious Emissions (Spurious Emissions
Rangetow | Rangeup | RBW 1 Frequency | PoweraAbs | Rangelow | Rangeup | RBW | Frequency | PoweraAbs |
30,000 MHz 1,000 GHz | 1,000 MHz 944,49 MHz -51,17 dBm 30,000 MHz 1,000 GHz | 1,000 MHz 957.58371 MHz 7
2,475 GHz 1.600 MHz 1.87137 GHz -51.02 dBm 1.000 GHz 2,475 Gl 1.98335 GHz
3.000 GHz 1.000 MHz 2.97620 GHz | -50.28 dBm 2.715 GHz | 3.000 GHz | 2.05193 GHz
7.000 GHz | 1.000 MHz 6.87027 GHz | -45.34 dBm 3.000 GHz 7.000 GHz | 6.55976 GHz |
10,000 GHz 1.000 MHz | -48,17 dBm 7.000 G 10,000 GHz 1.0
14.000.GHz | 1.000 MHz | -47,28 dBm 10.000 GH: 14.000 GHz | 1.000 MH | ~22.3
14,000 GHz | 18.000 GHz 1.000 MHz | 16.61542 GHz 93 dim 14.000 GHz | 18,000 GHz 1.000 MHz | 15.73253 GHz -18.83 d8
18.000 GHz 27.000 GHz 1.000 MHz 20.13413 GHz -43.93 dBm -18.93 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.13413 GHz -19.25 dB
i NI we [ i CHHRNEDHD e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760302B

LTE Band 41/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Ref Level 0,00 dBm Offset 7.72 d8 Mode Auto Sweep Ref Lavel 0,00 dBm  Offset 7.72 dB Mode Auto Sweep
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|Spurious Emissions (Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: Power Abs | Alimit Rangelow | Rangeup | RBW. | Frequency |__Powerabs | auimit |
30.000 MHz 1,000 GHz | 1,000 MHz 805.04988 MHz | -50.99 diém 30,000 MHz | 1,000 GHz | 1.000 MHz B834.45527 MHz -50.95 diém -25.85 dB
1.000 GHz 2.475 GH2 1.600 MMz 136 GHz -51.27 dBm 1.000 GH2 2.475 G 1.000 MHz 1.09814 GHz -51.14 dém
2.715 GHz 3.000 GHz 1.000 MHz 2.98874 GHz | -50.36 dBm 2.715 GHz | 3.000 GHz | 1.000 MHz | 2.09751 GHz 50.30 dBm
3.000 GHz 7.000 GHz | 1.000 MHz 6.94976 GHz | -45.20 dBm 3.000 GHz 7.000 GHz | 1.000 MHz 6.85377 GHz -45.10 dBm
7.000 GHz | 10,000 GHz 1.000 MHz | 9.15430 GHz -48.13 dBm 7.000 GHz | 10,000 GHz 1.000 MHz | a. Gl
10.000 GHz 14.000.GHz | 1.000 MHz 11.89701 GH: -47,27 dBm 10.000 GHz 14.000 GHz | 1.000 MHz 1241085 GHz |
14.000 GHz | 18.000 GHz 1.000 MHz | 16.62002 GHz | -44.98 dBm -19.98 dB 14.000 GHz | 18.000 GHz | 1.000 MHz | 16.61442 GHz 44,87 dBm | -19.87.d8
18.000 GHz 27.000 GHz 1.000 MHz 20.13963 GHz -44,15 dBm -19.15 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.14063 GHz -43.97 dBm -18.97 dB
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Rangelow |  Range Up RBW 1 Frequency | PoweraAbs | Rangelow | Rangeup | RBW | Frequency | PoweraAbs |
30,000 MHz 1,000 GHz | 1,000 MHz 951.28186 MHz -51.23 dBm 30,000 MHz 1,000 GHz | 1,000 MHz 952,25137 MHz -51.28 dEém
2,475 GHz 1.000 MHz 2.27574 GHz -51.18 dBém 1.000 GHz 2,475 G 1.000 MHz 1.67137 GHz 21
3.000 GHz 1,000 MHz 2.71892 GHz | -46.56 dBm 2.715 GHz | 3.000 GHz | 1.000 MHz | 2.71820 GHz -49.89 dém
7.000 GHz | 1.000 MHz 699275 GHz | -45.32 dBm 3.000 GHz 7.000 GHz | 1.000 MHz 684676 GHz | 45,49 dBm
0 | 10,000 GHz 1.000 MHz | 9.17080 GHz -48,10 dBm 7.000 GHz | 10,000 G 1.000 MHz | -23.02 di
10.000 GHz 14.000 GHz | 1.000 MHz 10.65117 GH. -47.38 dBm 10.000 GHz 14.000 GHz | 1.000 MHz -22.41 dB
14.000 GHz | 18.000 GHz 1.000 MHz | 6 ~44.86 dBm | 14.000 GHz | 18.000 GHz | 1.000 MHz | £ -44.80 dBm | -19.80 dB
18.000 GHz 27.000 GHz 1.000 MHz -44.20 dBm 18.000 GHz 27.000 GHz 1.000 MHz 20.12963 GHz 43 dém -18.88 dB
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wamanas. FCC RF Test Report

Report No. : FG760302B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0009
40 Normal Voltage 0.0006
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0004
20 Battery End Point 0.0012

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG760302B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0021
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0001

-10 Normal Voltage 0.0022 PASS
-20 Normal Voltage 0.0038
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0019
20 Battery End Point 0.0025

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG760302B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0041
40 Normal Voltage 0.0027
30 Normal Voltage 0.0020
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0016
-10 Normal Voltage 0.0033 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0030
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0004
20 Battery End Point 0.0044
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG760302B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0028
40 Normal Voltage 0.0040
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0044

-10 Normal Voltage 0.0031 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0037
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG760302B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0058
40 Normal Voltage 0.0051
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0041
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0052
-30 Normal Voltage 0.0047
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0004
20 Battery End Point 0.0036

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG760302B

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0023
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0024

-10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0033
20 Normal Voltage 0.0003
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG760302B

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0098
40 Normal Voltage 0.0087
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0080
0 Normal Voltage 0.0012
-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0096
-30 Normal Voltage 0.0077
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0007
20 Battery End Point 0.0080

Note: Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

Sporton International (KunShan) INC.
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wamanas. FCC RF Test Report

Report No. : FG760302B

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0007
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0010
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760302B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 4 /1.4MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3465 -64.40 -13 -51.40 -71.19 -69.29 1.81 6.70 H
5196 -59.30 -13 -46.30 -71.98 -66.20 2.23 9.13 H
Middle 6927 -58.80 -13 -45.80 -73.98 -66.86 2.60 10.66 H
3465 -65.24 -13 -52.24 -70.44 -70.13 1.81 6.70 V
5196 -59.06 -13 -46.06 -72.61 -65.96 2.23 9.13 \Y
6927 -58.83 -13 -45.83 -73.88 -66.89 2.6 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3462 -63.24 -13 -50.24 -70.03 -68.13 1.81 6.70 H
5194 -59.75 -13 -46.75 -72.43 -66.65 2.23 9.13 H
Middle 6924 -59.14 -13 -46.14 -74.32 -67.20 2.60 10.66 H
3462 -65.42 -13 -52.42 -70.62 -70.31 1.81 6.70 V
5194 -58.83 -13 -45.83 -72.38 -65.73 2.23 9.13 \Y
6924 -57.88 -13 -44.88 -72.93 -65.94 2.6 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 5MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3462 -63.92 -13 -50.92 -70.71 -68.81 1.81 6.70 H
5191 -59.67 -13 -46.67 -72.35 -66.57 2.23 9.13 H
Middle 6921 -58.45 -13 -45.45 -73.63 -66.51 2.60 10.66 H
3462 -65.99 -13 -52.99 -71.19 -70.88 1.81 6.70 \Y
5191 -58.03 -13 -45.03 -71.58 -64.93 2.23 9.13 V
6921 -58.46 -13 -45.46 -73.51 -66.52 2.6 10.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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wamanas. FCC RF Test Report

Report No. : FG760302B

LTE Band 4/ 10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3456 -62.44 -13 -49.44 -69.23 -67.33 1.81 6.70 H
5184 -59.68 -13 -46.68 -72.36 -66.58 2.23 9.13 H
Middle 6912 -59.29 -13 -46.29 -74.47 -67.35 2.60 10.66 H
3456 -65.41 -13 -52.41 -70.61 -70.30 1.81 6.70 V
5184 -58.30 -13 -45.30 -71.85 -65.20 2.23 9.13 V
6912 -58.47 -13 -45.47 -73.52 -66.53 2.6 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3453 -64.01 -13 -51.01 -70.80 -68.90 1.81 6.70 H
5177 -59.53 -13 -46.53 -72.21 -66.43 2.23 9.13 H
Middle 6903 -59.00 -13 -46.00 -74.18 -67.06 2.60 10.66 H
3453 -66.12 -13 -53.12 -71.32 -71.01 1.81 6.70 V
5177 -59.06 -13 -46.06 -72.61 -65.96 2.23 9.13 \
6903 -59.22 -13 -46.22 -74.27 -67.28 2.6 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3447 -62.84 -13 -49.84 -69.63 -67.73 1.81 6.70 H
5171 -59.48 -13 -46.48 -72.16 -66.38 2.23 9.13 H
Middle 6894 -58.06 -13 -45.06 -73.24 -66.12 2.60 10.66 H
3447 -65.71 -13 -52.71 -70.91 -70.60 1.81 6.70 V
5171 -58.69 -13 -45.69 -72.24 -65.59 2.23 9.13 V
6894 -59.11 -13 -46.11 -74.16 -67.17 2.6 10.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.
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wamanas. FCC RF Test Report

Report No. : FG760302B

LTE Band 12/1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1414 -68.41 -13 -55.41 -64.25 -69.31 1.14 4.19 H
2120 -61.49 -13 -48.49 -60.95 -62.95 1.4 5.01 H
Middle 2828 -67.31 -13 -54.31 -67.95 -69.84 1.63 6.31 H
1414 -70.38 -13 -57.38 -65.25 -71.28 1.14 4.19 V
2120 -61.97 -13 -48.97 -60.09 -63.43 1.4 5.01 V
2828 -65.65 -13 -52.65 -67.77 -68.18 1.63 6.31 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1412 -68.81 -13 -55.81 -64.65 -69.71 1.14 4.19 H
2118 -62.40 -13 -49.40 -61.86 -63.86 1.4 5.01 H
Middle 2824 -66.59 -13 -53.59 -67.23 -69.12 1.63 6.31 H
1412 -68.95 -13 -55.95 -63.82 -69.85 1.14 4.19 \Y
2118 -60.88 -13 -47.88 -59 -62.34 1.4 5.01 \Y
2824 -65.70 -13 -52.70 -67.82 -68.23 1.63 6.31 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
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wamanas. FCC RF Test Report

Report No. : FG760302B

LTE Band 12 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1410 -68.53 -13 -55.53 -64.37 -69.43 1.14 4.19 H
2116 -63.32 -13 -50.32 -62.78 -64.78 1.4 5.01 H
Middle 2822 -66.51 -13 -53.51 -67.15 -69.04 1.63 6.31 H
1410 -69.60 -13 -56.60 -64.47 -70.50 1.14 4.19 V
2116 -61.41 -13 -48.41 -59.53 -62.87 1.4 5.01 V
2822 -65.37 -13 -52.37 -67.49 -67.90 1.63 6.31 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1406 -68.60 -13 -55.60 -64.44 -69.50 1.14 4.19 H
2108 -66.62 -13 -53.62 -66.08 -68.08 1.4 5.01 H
Middle 2812 -67.22 -13 -54.22 -67.86 -69.75 1.63 6.31 H
1406 -69.25 -13 -56.25 -64.12 -70.15 1.14 4.19 V
2108 -67.08 -13 -54.08 -65.2 -68.54 1.4 5.01 \Y
2812 -66.10 -13 -53.10 -68.22 -68.63 1.63 6.31 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX: 86-0512-5790-0958
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wamanas. FCC RF Test Report

Report No. : FG760302B

LTE Band 13 /5MHz / QPSK / RB Size 1 Offset O

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1560 -64.63 -40 -24.63 -60.47 -67.68 1.14 4.19 H
2338 -62.16 -13 -49.16 -61.62 -63.62 1.4 5.01 H
Middle 3120 -70.17 -13 -57.17 -70.81 -72.70 1.63 6.31 H
1560 -66.31 -40 -26.31 -61.18 -69.36 1.14 4.19 \
2338 -65.50 -13 -52.50 -63.62 -66.96 1.4 5.01 V
3120 -68.46 -13 -55.46 -70.58 -70.99 1.63 6.31 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK/ RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1554 -64.50 -13 -51.50 -60.34 -65.40 1.14 4.19 H
2332 -60.87 -13 -47.87 -60.33 -62.33 1.4 5.01 H
Middle 3111 -69.69 -13 -56.69 -70.33 -72.22 1.63 6.31 H
1554 -66.45 -13 -53.45 -61.32 -67.35 1.14 4.19 V
2332 -63.11 -13 -50.11 -61.23 -64.57 1.4 5.01 V
3111 -67.98 -13 -54.98 -70.1 -70.51 1.63 6.31 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX: 86-0512-5790-0958
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wamanas. FCC RF Test Report

Report No. : FG760302B

LTE Band 25/ 1.4MHz / QPSK/ RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -56.84 -13 -43.84 -60.35 -61.83 1.88 6.87 H
5637 -62.25 -13 -49.25 -70.44 -69.55 2.38 9.68 H
Middle 7518 -62.15 -13 -49.15 -74.18 -71.22 2.74 11.81 H
3759 -60.39 -13 -47.39 -64.18 -65.38 1.88 6.87 \
5637 -64.12 -13 -51.12 -72.69 -71.42 2.38 9.68 V
7518 -64.41 -13 -51.41 -75.12 -73.48 2.74 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 3MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -57.48 -13 -44.48 -60.99 -62.47 1.88 6.87 H
5637 -63.73 -13 -50.73 -71.92 -71.03 2.38 9.68 H
Middle 7515 -62.36 -13 -49.36 -74.39 -71.43 2.74 11.81 H
3756 -58.07 -13 -45.07 -61.86 -63.06 1.88 6.87 \
5637 -60.97 -13 -47.97 -69.54 -68.27 2.38 9.68 \
7515 -64.95 -13 -51.95 -75.66 -74.02 2.74 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 5MHz / QPSK/ RB Size 1 Offset O
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -58.06 -13 -45.06 -61.57 -63.05 1.88 6.87 H
5634 -63.54 -13 -50.54 -71.73 -70.84 2.38 9.68 H
Middle 7512 -61.66 -13 -48.66 -73.69 -70.73 2.74 11.81 H
3756 -57.47 -13 -44.47 -61.26 -62.46 1.88 6.87 V
5634 -64.11 -13 -51.11 -72.68 -71.41 2.38 9.68 V
7512 -63.41 -13 -50.41 -74.12 -72.48 2.74 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-N9137
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wamanas. FCC RF Test Report

Report No. : FG760302B

LTE Band 25/ 10MHz / QPSK/ RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3750 -56.51 -13 -43.51 -60.02 -61.50 1.88 6.87 H
5628 -64.63 -13 -51.63 -72.82 -71.93 2.38 9.68 H
Middle 7503 -62.47 -13 -49.47 -74.50 -71.54 2.74 11.81 H
3750 -56.88 -13 -43.88 -60.67 -61.87 1.88 6.87 \
5628 -63.70 -13 -50.70 -72.27 -71.00 2.38 9.68 V
7503 -63.60 -13 -50.60 -74.31 -72.67 2.74 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 15MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3747 -56.85 -13 -43.85 -60.36 -61.84 1.88 6.87 H
5619 -62.64 -13 -49.64 -70.83 -69.94 2.38 9.68 H
Middle 7494 -63.33 -13 -50.33 -75.36 -72.40 2.74 11.81 H
3747 -57.44 -13 -44.44 -61.23 -62.43 1.88 6.87 V
5619 -62.91 -13 -49.91 -71.48 -70.21 2.38 9.68 \Y
7494 -64.60 -13 -51.60 -75.31 -73.67 2.74 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 20MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3741 -57.37 -13 -44.37 -60.88 -62.36 1.88 6.87 H
5613 -64.01 -13 -51.01 -72.20 -71.31 2.38 9.68 H
Middle 7485 -62.54 -13 -49.54 -74.57 -71.61 2.74 11.81 H
3741 -57.09 -13 -44.09 -60.88 -62.08 1.88 6.87 \
5613 -62.67 -13 -49.67 -71.24 -69.97 2.38 9.68 V
7485 -64.15 -13 -51.15 -74.86 -73.22 2.74 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX: 86-0512-5790-0958
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wamanas. FCC RF Test Report

Report No. : FG760302B

LTE Band 26 / 1.4MHz / QPSK/ RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -65.34 -13 -52.34 -63.97 -67.20 1.19 5.20 H
2508 -56.96 -13 -43.96 -59.95 -59.18 1.53 5.90 H
Middle 3345 -67.50 -13 -54.50 -71.45 -70.29 1.76 6.70 H
1672 -67.00 -13 -54.00 -64.96 -68.86 1.19 5.20 \
2508 -60.76 -13 -47.76 -62.74 -62.98 1.53 5.90 V
3345 -68.78 -13 -55.78 -72.1 -71.57 1.76 6.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 3MHz / QPSK/ RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1670 -65.08 -13 -52.08 -63.71 -66.94 1.19 5.20 H
2506 -57.04 -13 -44.04 -60.03 -59.26 1.53 5.90 H
Middle 3342 -68.29 -13 -55.29 -72.24 -71.08 1.76 6.70 H
1670 -67.03 -13 -54.03 -64.99 -68.89 1.19 5.20 \
2506 -62.51 -13 -49.51 -64.49 -64.73 1.53 5.90 \
3342 -69.19 -13 -56.19 -72.51 -71.98 1.76 6.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 5MHz / QPSK/ RB Size 1 Offset O
Frequency ERP Limit O_ve_r SPA SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
1668 -65.56 -13 -52.56 -64.19 -67.42 1.19 5.20 H
2502 -56.41 -13 -43.41 -59.40 -58.63 1.53 5.90 H
Middle 3336 -67.41 -13 -54.41 -71.36 -70.20 1.76 6.70 H
1668 -65.97 -13 -52.97 -63.93 -67.83 1.19 5.20 \Y
2502 -62.69 -13 -49.69 -64.67 -64.91 1.53 5.90 V
3336 -67.42 -13 -54.42 -70.74 -70.21 1.76 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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wamanas. FCC RF Test Report

Report No. : FG760302B

LTE Band 26 / 10MHz / QPSK/ RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1664 -65.35 -13 -52.35 -63.98 -67.21 1.19 5.20 H
2496 -61.99 -13 -48.99 -64.98 -64.21 1.53 5.90 H
Middle 3327 -67.34 -13 -54.34 -71.29 -70.13 1.76 6.70 H
1664 -66.53 -13 -53.53 -64.49 -68.39 1.19 5.20 \
2496 -65.12 -13 -52.12 -67.1 -67.34 1.53 5.90 V
3327 -67.61 -13 -54.61 -70.93 -70.40 1.76 6.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 15MHz / QPSK/ RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1660 -66.68 -13 -53.68 -65.31 -68.54 1.19 5.20 H
2490 -65.25 -13 -52.25 -68.24 -67.47 1.53 5.90 H
Middle 3318 -68.13 -13 -55.13 -72.08 -70.92 1.76 6.70 H
1660 -68.27 -13 -55.27 -66.23 -70.13 1.19 5.20 \Y
2490 -65.74 -13 -52.74 -67.72 -67.96 1.53 5.90 \
3318 -67.64 -13 -54.64 -70.96 -70.43 1.76 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX: 86-0512-5790-0958

FCC ID : SRQ-N9137
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Report No. : FG760302B

LTE Band 41/ 5MHz / QPSK/ RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5180 -52.84 -25 -27.84 -38.14 -59.55 2.40 9.12 H
7772 -46.22 -25 -21.22 -38.64 -55.85 2.87 12.50 H
10359 -40.14 -25 -15.14 -36.82 -49.06 3.18 12.10 H
12951 -45.69 -25 -20.69 -44.40 -54.73 3.79 12.83 H
Middl 15543 -56.73 -25 -31.73 -54.93 -65.16 4.34 12.77 H
adie 5180 -62.78 -25 -37.78 -42.8 -69.49 2.40 9.12 V
7772 -59.41 -25 -34.41 -49.41 -69.03 2.87 12.50 V
10359 -38.81 -25 -13.81 -36.7 -47.73 3.18 12.10 \
12951 -48.84 -25 -23.84 -45.97 -57.88 3.79 12.83 V
15543 -56.05 -25 -31.05 -57.03 -64.48 4.34 12.77 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41/ 10MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5176 -55.48 -25 -30.48 -39.20 -62.19 2.40 9.12 H
7764 -43.60 -25 -18.60 -36.85 -53.23 2.87 12.50 H
10350 -38.94 -25 -13.94 -35.97 -47.86 3.18 12.10 H
12942 -47.30 -25 -22.30 -45.85 -56.34 3.79 12.83 H
Middle 15534 -58.41 -25 -33.41 -56.61 -66.84 4.34 12.77 H
5176 -63.27 -25 -38.27 -43.29 -69.98 2.40 9.12 V
7764 -58.68 -25 -33.68 -48.68 -68.30 2.87 12.50 V
10350 -38.59 -25 -13.59 -36.6 -47.51 3.18 12.10 \Y
12942 -51.77 -25 -26.77 -48.9 -60.81 3.79 12.83 V
15534 -51.70 -25 -26.70 -52.68 -60.13 4.34 12.77 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-N9137
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Report No. : FG760302B

LTE Band 41/ 15MHz / QPSK/ RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5172 -53.00 -25 -28.00 -38.23 -59.72 2.40 9.12 H
7760 -44.30 -25 -19.30 -37.38 -53.92 2.87 12.50 H
10341 -39.25 -25 -14.25 -36.18 -48.17 3.18 12.10 H
12933 -46.89 -25 -21.89 -45.44 -55.93 3.79 12.83 H
Middle 15516 -56.06 -25 -31.06 -54.26 -64.49 4.34 12.77 H
5172 -64.02 -25 -39.02 -44.04 -70.73 2.40 9.12 V
7760 -58.28 -25 -33.28 -48.28 -67.90 2.87 12.50 \
10341 -37.64 -25 -12.64 -36.01 -46.56 3.18 12.10 \
12933 -48.13 -25 -23.13 -45.26 -57.17 3.79 12.83 V
15516 -56.21 -25 -31.21 -57.19 -64.64 4.34 12.77 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41/ 20MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5168 -51.04 -25 -26.04 -36.76 -57.76 2.40 9.12 H
7752 -43.47 -25 -18.47 -36.77 -53.10 2.87 12.50 H
10332 -39.88 -25 -14.88 -36.63 -48.80 3.18 12.10 H
12924 -45.77 -25 -20.77 -44.44 -54.81 3.79 12.83 H
Middle 15507 -57.48 -25 -32.48 -55.68 -65.91 4.34 12.77 H
5168 -64.10 -25 -39.10 -44.12 -70.81 2.40 9.12 V
7752 -57.85 -25 -32.85 -47.85 -67.47 2.87 12.50 V
10332 -36.32 -25 -11.32 -34.84 -45.24 3.18 12.10 V
12924 -52.12 -25 -27.12 -49.25 -61.16 3.79 12.83 V
15507 -56.53 -25 -31.53 -57.51 -64.96 4.34 12.77 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-N9137
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